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About ISMP Canada

The Institute for Safe Medication Practices Canada 
(ISMP Canada) is an independent not-for-profit 

organization committed to reducing preventable harm 
from medications, and advancing medication safety in 

all healthcare settings.

Our aim is to heighten awareness of system 
vulnerabilities and facilitate system improvements.

www.ismp-canada.org
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Analysis Outputs: Safety Bulletins

http://www.ismp-canada.org/ISMPCSafetyBulletins.htm
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Presentation Outline

• Part 1: Introduction to deprescribing

• Part 2: Approach to deprescribing: Guiding 

Principles 

• Conclusion
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A case example of deprescribing: 

Meet JH
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Meet JH

• 77 year old female

• Lives at home with her son and daughter-in-law

• No Known Drug Allergies 

• Past Medical History: 

• Hypertension   

• Hiatus Hernia 

• Depression

• Insomnia

• Iron deficiency anemia 

• Osteoarthritis 

• Osteopenia  

• Chronic constipation

• Chief Complaint: 

• Experiences frequent daytime 
sedation/dizziness and dry 
mouth

• Suffers from chronic 
constipation
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Meet JH

• Medications: 

Medication Name Dose Indication

Amitriptyline 25 mg daily Depression/insomnia

Rabeprazole (Pariet®) 20 mg daily Hiatus Hernia

Acetaminophen (Tylenol®) 500 mg daily Osteoarthritis

Valsartan (Diovan®) 80 mg daily Hypertension

Ferrous gluconate 300 mg twice a day Iron Deficiency Anemia 

Standardized Sennosides
(Senokot®) 

17.2 mg daily Laxative
(Constipation)

Docusate Sodium (Colace®) 200 mg daily Stool softener 
(Constipation)

Elemental Calcium 333 mg/ 
Magnesium oxide 167 mg

1 tablet twice daily Osteopenia

Vitamin D2 50,000 units once weekly Osteopenia 
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Is there an opportunity to optimize 
her medication regimen and improve 

her quality of life? 

Is there a role for deprescribing in 
this case? 
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Part 1: 

An Introduction 

to Deprescribing
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Deprescribing

• The process or trial of tapering, stopping, 
discontinuing, or withdrawing inappropriate, 
unnecessary, and potentially harmful drugs, 

• Goal is to manage polypharmacy, decrease risks 
(adverse drug events), improve outcomes, and 
quality of life

Thompson & Farrell,  2013;  Reeve , Shakib, Hendrix, Roberts, & Wiese, 2014
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Potential Benefits of Deprescribing

� Fewer falls and hospital admissions 

� Decreased risks of adverse drug events and drug 
interactions 

� Simplifies the patient’s medication regimen; improved 
adherence

� Improved cognition

� Reduced healthcare and societal costs 

Patterson, Cadogan, Kerse, Cardwell, Bradley, Ryan, Hughes, 2014;  Woodward 2003;  Scott, Gray, Martin, Pillans, Mitchell, 2013  
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What can pharmacists do? 

• Identify candidates for deprescribing, especially 
during medication reviews

• Inform and educate patients regarding the benefits 
of deprescribing

• Collaborate with patients’ prescriber(s) to implement 
deprescribing plan and recommendations

• Connect and follow-up with the patient regularly to 
monitor symptoms to determine progress or 
deterioration

Janiszewski & Boivin, 2015
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Part 2: 

Approach to 

deprescribing: 

Guiding 

principles 
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Deprescribing Process: Steps

Conduct thorough 
medication review 
and interview with 

patient 

Obtain best 
possible medication 
history  (BPMH)

Identify drug-
therapy problem(s) 
and opportunity to 

deprescribe

Establish goal and 
rationale of 
deprescribing

Communicate 
deprescribing plan 
with patient and 
prescriber(s)

Identify 
medication(s) to 
deprescribe

Develop weaning 
/titration strategy 

Monitor, review, 
support, re-
evaluate 

Frank & Weir, 2014;  Reeve, Shakib, Hendrix, Roberts, Wiese, 2014;  Janiszewski & Boivin, 2015

C
o

ll
a
b

o
ra

ti
o

n
 a

n
d

 c
o

m
m

u
n

ic
a
ti

o
n

 
w

it
h

 p
a
ti

e
n

t 
a
n

d
 h

e
a
lt

h
c
a
re

 t
e
a
m



© Institute for Safe Medication Practices Canada 2017®

Deprescribing Process: Steps

Conduct thorough 
medication review 
and interview with 

patient 

Obtain best 
possible medication 
history  (BPMH)

Identify drug-
therapy problem(s) 
and opportunity to 

deprescribe

Establish goal and 
rationale of 
deprescribing

Communicate 
deprescribing plan 
with patient and 
prescriber(s)

Identify 
medication(s) to 
deprescribe

Develop weaning 
/titration strategy 

Monitor, review, 
support, re-
evaluate 

C
o

ll
a
b

o
ra

ti
o

n
 a

n
d

 c
o

m
m

u
n

ic
a
ti

o
n

 
w

it
h

 p
a
ti

e
n

t 
a
n

d
 h

e
a
lt

h
c
a
re

 t
e
a
m

Frank & Weir, 2014;  Reeve, Shakib, Hendrix, Roberts, Wiese, 2014;  Janiszewski & Boivin, 2015
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Communicate deprescribing plan with 
patient and prescriber

• Gaining patient acceptance and buy-in is important for successful 
deprescribing

• Explain the reason for deprescribing and the risks of ongoing 
treatment 

• Not abandonment or giving up, rather a part of patient-centered 
care, and that they will be supported throughout the process

• Confirm that it is a trial and the medication can be re-started if 
necessary

• Emphasize reductions in cost and 

pill burden 

• Address any fears and questions 

Frank & Weir, 2014;  Reeve, Shakib, Hendrix, Roberts, Wiese, 2014;  

Janiszewski & Boivin, 2015
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Identify medication(s) to deprescribe

• Withdraw one medication at a time; prioritize 
medications according to those that: 

× Cause adverse effects; risks outweigh the benefits of therapy 

× Medications that are not being used

× Have no indication 

× Being used irregularly for non-life-threatening conditions

× Used to combat side effects of another drug 

• Consult appropriate resources 
(Beers, STOPP Criteria etc.) 

Frank & Weir, 2014;  Reeve, Shakib, Hendrix, Roberts, Wiese, 2014;  

Janiszewski & Boivin, 2015
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Drug Effectiveness Summary: 
Numbers Needed to Treat (NNT)

NHS Southern Derbyshire CCG Medicines Management Team , 2015
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Develop weaning strategy: 
General Tapering Recommendations

• Determine if tapering is necessary

• Tapering can take days, weeks, or months

• Considerations: Age, comorbidities, other medications, 
pharmacokinetics of drug, reason for taper, consequences of 
withdrawal

• Consult drug information resources for guidelines regarding 
tapering schedules and discontinuation syndromes 

• Possible strategies: 

• Halve the dose and monitor

• Reduce dose by 25% at weekly
or longer intervals and monitor 

Frank & Weir, 2014;  Reeve, Shakib, Hendrix, Roberts, Wiese, 2014;  

Janiszewski & Boivin, 2015
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Scott, Gray, Martin, Pillans, Mitchell, 2013  
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Monitor, review, and follow-up

• Close and frequent monitoring of patients undergoing a 
deprescribing regimen is critical to ensure success and 
prevent potential adverse effects. 

• At each visit, monitor for: 

• Withdrawal symptoms, including rebound symptoms 

• Signs of disease recurrence 

• Follow-up should occur 24 hours 
to 7 days after altering a 
medication 

Frank & Weir, 2014;  Reeve, Shakib, Hendrix, Roberts, Wiese, 2014;  

Janiszewski & Boivin, 2015
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A case example of deprescribing: 

Let us revisit JH
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Revisit JH

• Medications: 

Medication Name Dose Indication

Amitriptyline 25 mg daily Depression/anxiety

Rabeprazole (Pariet®) 20 mg daily Hiatus Hernia

Acetaminophen (Tylenol®) 500 mg daily Osteoarthritis

Valsartan (Diovan®) 80 mg daily Hypertension

Ferrous gluconate 300 mg twice a day Iron Deficiency Anemia 

Standardized Sennosides
(Senokot®) 

17.2 mg daily Laxative
(Constipation)

Docusate Sodium 
(Colace®)

200 mg daily Stool softener
(Constipation)

Elemental Calcium 333 mg/ 
Magnesium oxide 167 mg

1 tablet twice daily Osteopenia

Vitamin D2 50,000 units once weekly Osteopenia 
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• JH is experiencing adverse effects secondary to 
amitriptyline therapy and would benefit from an 
alternative antidepressant/sedative agent

• Amitriptyline: 

• Classified as a potentially inappropriate medication in the 
elderly by several guidelines (Beer’s Criteria, STOPP tool, 
etc.), whereby risks outweigh benefits 

• Associated with anticholinergic side effects including falls, 
impaired cognition, constipation, dizziness, blurred 
vision, etc. 

• Implicated in prescribing cascade that led 
to addition of laxatives and stool softener

Revisit JH - Assessment
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• Plan (after contacting and collaborating with the prescriber) 

• Amitriptyline discontinued, initiated trazodone (no washout/ 
taper/titration period needed) 

• Initiate trazodone 50 mg once daily in the evening

• Monitoring/follow-up: 

• Symptoms of daytime dizziness and sedation beginning to improve

• Satisfactory response to and tolerating the new trazodone

• Constipation symptoms improved over time after discontinuation of 
amitriptyline 

• Senokot® (Sennosides) decreased to 1 tablet daily, then prn

• Colace® (Docusate Sodium) discontinued 

Revisit JH – Plan & Monitoring
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Revisit JH

• Medications: 

Medication Name Dose Indication

Trazodone 50 mg daily Depression/insomnia

Rabeprazole (Pariet) 20 mg daily Hiatus Hernia

Acetaminophen (Tylenol) 500 mg daily Osteoarthritis

Valsartan (Diovan) 80 mg daily Hypertension

Ferrous gluconate 300 mg twice a day Iron Deficiency Anemia 

Standardized Sennosides 8.6 mg daily, PRN Constipation 

Elemental Calcium 333 mg/ 
Magnesium oxide 167 mg

1 tablet twice daily Osteopenia

Vitamin D2 50,000 units once weekly Osteopenia 
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Practical Deprescribing Resources
Name of Tool Description 

Beers Criteria List of drugs of concern in geriatric care and associated with quality of evidence and 
strength of recommendation 

STOPP (Screening Tool of Older 
Person’s Potentially inappropriate 
Prescriptions) 

Screening tool with 65 indicators; focuses on drug-drug and drug-disease interactions

START (Screening Tool to Alert 
doctors to Right Treatment)

Screening tool to identify possible prescribing omissions

Anticholinergic Risk Scale (ARS) Ranked categorical list of commonly prescribed medications with anticholinergic potential

ARMOR (Assess, Review, Minimize,
Optimize, Reassess)

Algorithm that prompts review of drug classes, interactions, functional status, systems 
review and reassess status 

Geriatric-Palliative Method Consensus-based flowchart to reduce polypharmacy

Prescribing Optimization Method 6 questions to guide general practitioners to address under-treatment, adherence, 
inappropriate drugs, interactions, and dosing

Choosing Wisely Canada Management recommendations from the American and Canadian Geriatrics Societies 

IPET (Improving Prescribing in the 
Elderly)

A list of the 14 most prevalent prescription errors identified from a list of inappropriate 
prescription instances according to a Canadian consensus panel

Deprescribing.org Website with the aim of sharing and exchanging information and resources regarding 
deprescribing approaches and research with the public, healthcare providers and researchers

Medstopper.com An online tool to aid clinicians and patients make informed decisions about reducing or 
stopping medications. After entering a list of medications a patient is taking, the tool 
sequences the drug(s) from “more likely to stop” to “less likely to stop”. Suggestions for how 
to taper the medication are also provided. 

O’Mahoney &  Gallager PF. 2008; Frank C &Weir E. 2014
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Conclusion & Summary 

• Pharmacists play an important role in deprescribing

• Potential inappropriate medications can be successfully stopped 
or tapered down without generating harm

• Deprescribing can be a long and complicated process; however: 

• It can potentially minimize and avoid adverse drug events, 
produce a better quality of life, and enable savings to 
the health care system

Richardson & Emberley, 2013
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Thank you

Acknowledgements:

Ministry of Health Directorate General of 

Medical Supplies Muscat, Oman 
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